
RFQ-042-23-JJ   FEBRUARY 28, 2023

INFRASTRUCTURE PROJECTSINFRASTRUCTURE PROJECTS
(WATER, SEWER, REUSE AND (WATER, SEWER, REUSE AND 
 STORMWATER) STORMWATER)

REQUEST FOR QUALIFICATIONSREQUEST FOR QUALIFICATIONS



2City of Hollywood  /  Infrastructure Projects (Water, Sewer, Reuse, and Stormwater)  /  RFQ-042-23-JJ

Table of Contents  

TAB A.



TAB A. Table of Contents

EVALUATION CRITERIA SCORING REFERENCE 

CATEGORY POINTS DESCRIPTION/CRITERIA LOCATION IN THE PACKAGE  
AND COMMENTS

Firm Qualifications 
and Experience 25 Overall approach, similar project experience and 

project management

Organizational 
Profile and Project 
Team Qualifications

25
Professional experience and qualifications of team 
[...]
Broward County Water and Wastewater Services - 48” Forcemain Replacement, Ft Lauderdale, 
Florida - Oscar served as project engineer for the design and permit to relocate an existing 48” 
Forcemain located within Florida Turnpike Right-of-Way. This project involved open-cut 



OSCAR BELLO  PE

39City of Hollywood  /  Infrastructure Projects (Water, Sewer, Reuse, and Stormwater)  /  RFQ-042-23-JJ

installation of approximately 5,400 LF of 48” DIP followed by the 
removal of an existing PCCP. Coordination included Turnpike 
District of the FDOT, South Florida Water Management District, the 
Florida Department of Environmental Protection, and Broward 
County Water and Wastewater Services.

60” PCCP Effluent Discharge Emergency Repairs, Hollywood, 
Florida - Project Manager for this emergency contract that 
included 15MGD effluent bypass with 48” HDPE. Two 60” 
line-stops were required for the bypass. Project included (2) 
separate 60” PCCP repairs utilizing 60” closure kits and 60” repair 
clamps. The repair locations required constant dewatering. 
Significant dewatering operations including hydraulic pumps, 
sedimentation tank, large silt bag which clean discharge into a 
detention pond.

Route Analysis for 36-inch Transmission Forcemain along Snake 
Creek Canal Basis of Design Report (BODR), Miami Gardens, 
Florida - Project Manager for this project to provide consulting 
engineering services to the Miami-Dade Water and Sewer 
Department (MDWASD) to prepare a Basis of Design Report 
(BDOR) for the installation of approximately 24, 870 LF of 36-inch 
Transmission Forcemain (FM) which will convey wastewater from 
Master Pump Station to an existing 30-inch FM along the south 
side of Snake Creel Canal. The existing 30-inch/36-inch forcemain 
alignment begins at PS422, heads south to NW 207th Street, then 
continues east along NW 207th Street to NW 27th Avenue. The 
Scope of Work of this Task includes a BODR, which will evaluate 
routes and recommend the preferred route and preliminary 
alignment, pipeline material, construction methods and define 
general characteristics of the new 36-inch forcemains to guide 
the final design. Route Analysis included environmental and local 
stakeholder impacts, and HDD evaluations.

Key Haven Wastewater Collection System Phase 2 
Improvements, Florida Keys, Florida - Oscar was the Project 
Manager for this project for which the Florida Keys Aqueduct 
Authority took over an existing gravity sewer system referred as 
the Key Haven Wastewater Collection System. A Sanitary Sewer 
Evaluation Survey (SSES) assessment was required to evaluate 
the magnitude of infiltration/inflow sources. The project was 
located in an existing residential neighborhood in the lower 
Florida Keys. The existing gravity system is made of 24,100 LF of 
sewer pipe, 80 manholes and four lift stations. Project delivered a 
comprehensive Sanitary Sewer Evaluation Survey (SSES) 
assessment program including an infiltration/inflow (I/I) analysis 
and an engineering report comparing conventional gravity sewer 
replacement vs. low pressure sewer. Tasks included CCTV 
inspections, physical survey of the collection system, including 
manholes structures, inverts, manhole risers, covers, 

conductivity/salinity testing, flow analysis, and smoke testing.

Design-Build-Operate Wastewater System, Islamorada, Florida 
- As Project Manager, Oscar was part of this $106M septic to 
sewer conversion design-build-operate in the Florida Keys. The 
purpose of the Project was to ensure that all wastewater is 
collected and treated to State of Florida mandated levels prior to 
disposal and to ensure safe and reliable wastewater collection 
and treatment for the community. Additional project 
considerations included minimizing potential environmental 
impacts on the Village and surrounding areas, with regard to 
habitat conservation, marine protection, endangered species and 
habitat, air and water quality, greenhouse gas emissions, 
wetlands and estuary preservation or enhancement. The Design-
Build scope included: Modifications to the existing NPK and Key 
Largo wastewater treatment facilities for additional flow, 
equalization and aeration, 1 Master Pump Station and 4 Vacuum 
Pump Stations, 7 Ocean Channel Creek crossings using HDD from 
8”-18”, Hybrid Vacuum / Low Pressure Sewer / Grinder collection 
system (E One) consisting of approximately 400,000 LF of 3” to 
10” PVC and HDPE Pipe, Transmission System consisting of 
approximately 100,000 LF of 8” to 18” PVC and HDPE, 1.25” HDPE 
Service Line- approx. 100,000 LF, Service to approximately 4,500 
customers, Installation of 434 residential (EOne) Low-Pressure 
grinder pumps. Services Provided: Construction Management, 
Master Scheduling, Cost estimating, Value Engineering, 
Construction and operation services.

Design-Build Services for Business District Pump Station, Low 
Pressure Sewer System and Watermain Improvements, Miami 
Shores, Florida - As Design-Build Manager, Oscar was 
responsible for entire project delivery. Project consisted of the 
installation 3,100LF of 8” DIP forcemain, low pressure sewer 
system (Flygt grinder stations), new Miami-Dade WASD regional 
pump station (47HP), and 4,100LF of 12” watermain throughout 
the Miami Shores Village Central Business District. Oscar 
identified $422,236 in savings through a Value Engineering 
exercise.

60” PCCP Effluent Discharge Emergency Repairs, Hollywood, 
Florida - Oscar served as project manager for an emergency 
repair that included 15MGD effluent bypass with 48” HDPE. Two 
60” line-stops were required for the bypass. Project included (2) 
separate 60” PCCP repairs utilizing 60” closure kits and 60” repair 
clamps. The repair locations required constant dewatering. 
Significant dewatering operations including hydraulic pumps, 
sedimentation tank, large silt bag which clean discharge into a 
detention pond.



40City of Hollywood  /  Infrastructure Projects (Water, Sewer, Reuse, and Stormwater)  /  RFQ-042-23-JJ

EDUCATION
	y Bachelor of Sciences in Civil 

Engineering, Tempe, Arizona, 
1995

REGISTRATIONS
	y Florida Profession Engineer 

#0048969
	y Louisiana Professional Engineer 

#39112 
	y Arizona Professional Engineer 

#37264
	y Virginia Professional Engineer 

#0402060947
	y Tennessee Professional 

Engineer #123306

TRACY ANDERSON  
PE 

TITLE: Technical Advisor - Transmission

Tracy is a senior project manager with nearly 30 years of experience in planning, engineering, 
management, and construction of multidisciplined municipal infrastructure projects. He has been 
directly involved in the engineering and construction of water and wastewater treatment facilities, 
pump and lift stations, and major transmission pipelines. His projects include a greenfield waste 
recycling facility (WRF) with treatment capacity of over 14MGD; a raw pump station with seven 
3,250-horsepower pumps and a capacity of 66,000 GPM; a 20-mile raw water transmission 
pipeline constructed using fiber reinforced plastic pipe with buried valve chambers housing as 
many as five, eight-foot-diameter valves; a complete community water system that included new 
groundwater supply wells, disinfection, 1.5-million gallons of finished water storage, 5,000 GPM 
high-lift booster pump station, and 10 miles of distribution pipelines; and 8,000 linear feet of 20- 
and 24-inch fusible PVC (FPVC) constructed utilizing horizontal directional drilling (HDD). Tracy 
has 15 years of conveyance experience in the Desert Southwest working with major water 
providers including City of Phoenix and Salt River Project and his water transmission pipeline and 
pumping station experience includes more than 200 miles of pipelines with diameters up to 
120-inches and pumping heads in excess of 750-psi TDH. 

RELEVANT EXPERIENCE
Southwest Wastewater Reclamation Facility, North Port, Florida - Project Manager for 
preliminary design and permitting for the 2MGD Phase I of the Southwest Wastewater Water 
Reclamation Facility (SWWRF) for the City of North Port. The Phase I site design incorporates 
planning for future facility expansions to an ultimate treatment capacity of 6MGD, accounting for 
the planned future development within the West Villages area of the City and ensures 
compatibility of equipment and treatment processes is in accordance with the clients stipulated 
design criteria. 

Wastewater Treatment Plant Expansion, Phase I and Phase II, Maricopa, Arizona - Project 
Engineer/Resident Project Representative for the planning, pre-design, detailed engineering, and 
construction phase engineering services for a new wastewater treatment facility for the Ak-Chin 
Indian Community. Phase I of the project included design and construction of the original 65,000 
gpd facility. Phase II included design and construction for an upgrade to 270,000 gpd. The facility 
included reuse elements, an influent lift station, a mechanical treatment facility, chlorination, and 
discharge to evaporation/percolation ponds. For the upgrade, the design included a new 
collection system and pump station. We also replaced the existing stabilization ponds with a new 
biological/mechanical process consisting of influent pumps and screens, Biological Nutrient 
Removal (BNR), clarification, filtration, disinfection, and effluent pumping. Effluent disposal 
options included reuse and recharge. The landscape master plan uses effluent from the 
wastewater treatment facility.

Nogales International Wastewater Treatment Plant Design-Build Services, Nogales, Arizona - 
Project Engineer for the planning, pre-design, detailed engineering, and construction phase 
engineering for a new 14.7MGD upgrade of the Nogales International Wastewater Treatment Plant 
in Nogales, Arizona. A fast-track, Progressive Design-Build project that included 
decommissioning of the existing detritors and replacement with vortex grit tanks, 6-millimeter 
screens downstream of the existing 25-millimeter coarse screens, bio-filters for plant wide odor 



control, and three secondary process trains for nitrification and 
denitrification. The facility design was completed in a 
compressed six-month schedule with close coordination between 
designers and contractor in order to meet the City’s fixed “not to 
exceed” $53 million project budget.

Wastewater Treatment Facility Upgrade, Pinedale, Wyoming 
- Tracy, as Principal in Charge, provided quality control reviews 
and management activities for the planning, design and 
construction of improvements to the Town’s existing wastewater 
treatment facility. Improvements included upgrade and expansion 
of existing aerated lagoon treatment plant including new 
headworks facility, new anaerobic pretreatment cells, upgrade of 
aerated lagoons, and new UV disinfection system. Project is the 
first known municipal treatment application in Wyoming utilizing 
design concept of modified advanced integrated pond system 
(AIPS) of anaerobic pretreatment cells followed by aerobic cells. 
The new headworks facility included mechanical screen/
screenings press system, flow measurement, grit removal/
classifier system, chemical feed for adding alkalinity, and influent 
pumps. New electrical power and controls were provided 
including emergency diesel generator, site and building security, 
and SCADA system. 

47th Avenue Waterline Replacement, Miami-Dade Water and 
Sewer Department, Miami, Florida - Technical Director 
responsible for the detailed design and final construction 
documents for approximately 10,000 LF of 16” ductile iron 
watermain along SR 847/NW 47th Avenue from SR 860/NW 183rd 
Street to North of NW 207th Drive and a 500 LF horizontal 
directional drill (HDD) beneath the SFWMD Snake Creek Canal. 
The project includes installation of new fire hydrants according to 
Miami-Dade Fire Department requirements, new water services 
and reconnections of existing stub outs within the project limits. 
Services provided include; conducting site investigations, utility 
coordination, topographic surveys, geotechnical investigation, 
engineering design, develop construction documents, permitting 
and providing support services during procurement and 
construction.

Miami Springs 12-inch Waterline Replacement, Miami-Dade 
Water and Sewer Department, Miami, Florida - Technical Director 
responsible for the detailed design and final construction 
documents for approximately 5,600 LF of 12-inch ductile iron 
watermains in the area around the Miami Springs Circle including 
Curtiss Parkway, Royal Poinciana Boulevard, Canal Street and 
Westward Drive. The project includes installation of new  fire 
hydrants according to Miami-Dade Fire Department  
requirements, new water services and reconnections of existing 
stub outs within the project limits. Services provided include; 
conducting site investigations, utility coordination, topographic 
surveys, geotechnical investigation, engineering design, develop 

construction documents, permitting and providing support 
services during procurement and construction.

Miami Springs 8-inch Waterline Replacement, Miami-Dade 
Water and Sewer Department, Miami, Florida - Technical Director 
responsible for the detailed design and final construction 
documents for approximately 3,500 LF of 8-inch ductile iron 
watermains in the Miami Springs area including: Linwood Drive, 
from Ludlam Drive to Hammond Drive; Payne Drive, from 
Hammond Drive to Lenape Drive; and Coolidge Drive, from NW 
36th Street to Oakwood Drive. The project includes installation of 
new fire hydrants according to Miami-Dade Fire Department 
requirements, new water services and reconnections of existing 
stub outs within the project limits. Services provided include; 
conducting site investigations, utility coordination, topographic 
surveys, geotechnical investigation, engineering design, develop 
construction documents, permitting and providing support 
services during procurement and construction. 

Alton Road (South) Waterline Replacement, Miami Beach, 
Miami, Florida - Technical Director responsible for the detailed 
design and final construction documents for approximately 
12,000 LF of 8” ductile iron (DI) watermain along SR 907/Alton 
Road, from south of 43rd Street to W 48th Street and from Lake 
View Drive to W 63rd Street and approximately 8,890 LF of 20” DI 
watermain along SR 907/Alton Road from Lake View Drive to W 
63rd Street and along W 63rd Street Alton Road to La Gorce Drive. 
The project includes installation of new fire hydrants according to 
Miami Beach Fire Department requirements, new water services 
and reconnections of existing stub outs within the project limits. 
Services provided include; conducting site investigations, utility 
coordination, topographic surveys, geotechnical investigation, 
engineering design, develop construction documents, permitting 
and providing support services during procurement and 
construction.

Alton Road (North) Waterline Replacement, City of Miami Beach, 
Miami, Florida - Project Manager responsible for the detailed 
design and final construction documents for approximately 5,000 
LF of 8” ductile iron (DI) watermain along SR 907/Alton Road, 
from Michigan Avenue to North Bay Road/Chase Avenue and 
approximately 2,500 LF of 12” DI watermain along SR 907/Alton 
Road from North Bay Road/Chase Avenue to south of Ed Sullivan 
Drive/43rd street. The project includes installation of new fire 
hydrants according to Miami Beach Fire Department 
requirements, new water services and reconnections of existing 
stub outs within the project limits. Services provided include; 
conducting site investigations, utility coordination, topographic 
surveys, geotechnical investigation, engineering design, develop 
construction documents, permitting and providing support 
services during procurement and construction.

41City of Hollywood  /  Infrastructure Projects (Water, Sewer, Reuse, and Stormwater)  /  RFQ-042-23-JJ

TRACY ANDERSON  PE



42City of Hollywood  /  Infrastructure Projects (Water, Sewer, Reuse, and Stormwater)  /  RFQ-042-23-JJ
[...]
33-feet-wide by 36-feet-high by 300-feet-long horseshoe-shaped forebay cavern, and 34 steel-
lined, 6-foot-diameter, 500-foot-deep well shafts. The above ground package consisted of 
thirty-four 30MGD submersible pumps, electrical building, surge tank, and 144-inch welded steel 
pipe. Jarah was responsible for planning the scope, schedule, and budget, oversaw drawings 
preparation, hydraulics, calculations, specifications, and cost estimate. As project manager, he 
also supervised schedule, staffing resources, quality, risk, and financial management.

Morse Lake Pump Plant Project, Seattle, Washington - Jarah, as Design Engineer, participated in 
a criteria committee meeting to develop and discuss project constraints, issues and design 
considerations for lake intake and tunnel, pump station and discharge gravity piping. He assisted 
in developing design considerations for hydraulic modeling, appurtenance design and 
environmental issues for the 72” gravity pipeline.

Lift Station Renew and Replacement, Houston, Texas - Jarah served as the Project Controls 
Manager for the City of Houston’s Lift Station Renew and Replacement Project. The project 
included design and bid/ construction support for the rehabilitation of five sewer lift stations 
along with a lift station abandonment and gravity diversion. Jarah’s responsibilities were to 
provide project management support including budgeting, scheduling, quality control 
management, and health and safety coordination, as well as providing technical oversight and 
review for the project design.



Paradise-Whitney Interceptor Project No. 670 Las Vegas/Clark 
County, Nevada - Jarah was Project Manager for this $40 million 
project, which consisted of 40,000 linear feet of gravity sewer 
ranging from 8 to 60 inches in diameter. Jarah managed the 
preparation of design drawings and specifications and 
coordinated potholing, CCTV, traffic control, right of way 
acquisition, and survey. The project included over 1,000 linear feet 
of 54- and 60-inch-diameter gravity sewer installed via trenchless 
methods and crossing under an interstate and numerous highly 
congested intersections. The design for the interceptor included a 
basis of design report; project deliverables at the 60%, 90%, and 
final design; and engineering services during bid and 
construction. Stantec also prepared the infrastructure design for 
a future odor control facility including the design of two access 
roads, asphalt paving, a 40-foot by 46-foot concrete slab for 
calcium nitrate tanks and scrubbers with chemical containment 
area, sumps, housekeeping pads, an 8-foot-high perimeter fence 
and gate, and site improvements.

Alta Meadows Storm Drain Project, Las Vegas - Jarah served as 
a Design Engineer for the design of a flood control conveyance 
facility designed to provide 100-year capacity and convey flows to 
an existing channel. The project involved the design of 1.5 miles 
of 8 foot-by-8-foot RCB, numerous RCP laterals up to 60 inches in 
diameter, drop inlets, utility relocates, and a confluence structure 
to the existing channel. Jarah was responsible for hydraulic 
analysis, design, and development of design drawings for the 
mainline facility, inlets and laterals using WSPG, HEC-RAS 
Microstation and Inroads software.

Tarrant Integrated Pipeline Project, Fort Worth/Dallas, 
Texas - Jarah served as Senior Technical Reviewer for a project 
including new and modified intakes and pump stations and 150 
miles of large diameter pipeline. Stantec was selected for the 
largest and most complex of the eight pipeline sections (Sections 
9, 10, and 11) making up the $2.3 billion project. Collectively, 
these three sections included 22 miles of 84-inch-diameter pipe 
and five miles of 120-inch pipe, which are routed through 
urbanized portions of the cities of Fort Worth and Mansfield, 
Texas requiring extensive right-of-way and permitting efforts.

Pittman Pecos Conveyance System, Henderson, Nevada - Jarah 
was responsible for hydraulic analysis, design, and development 
of design drawings for the mainline facility, inlets, and laterals 
using WSPG, HEC-RAS Microstation and Inroads software. 
Interesting design aspects of this project were a 24-inch-high 
pressure gas crossing and connections to existing facilities on 
the up and downstream ends. Jarah performed cost analysis of 
the project including options to include a linear park, construct 
the open channel of reinforced concrete, construct the channel of 
concrete and linked concrete blocks, and construct the channel 
with dyed or stamped concrete for aesthetics. He investigated 

rightof- way issues and researched land ownership in the area of 
the project. He also coordinated with local utility agencies to 
locate utilities and design conveyance facilities with minimum 
impact to existing utilities along the alignment.

Surface Water Plant - Package 3, Pearland, Texas - Jarah serves 
as the project manager and lead civil engineer for the 20MGD high 
service pumping station and 23,000 LF transmission main design. 
The project includes a combined high service pumping station 
and administration building as well as a 2MG ground storage 
tank. Mr. Parke leads the team of over 50 staf  and 
subconsultants and is responsible for project planning, client 
communications, and quality management.

Dual Media Filters & Distribution Phase 3 & 4, Clark County, 
Nevada - Jarah served as Lead Civil Engineer for this $11M 
design and $93M CMAR project to add sixteen dual media 
(anthracite and sand) bed tertiary filters followed by UV 
disinfection. The project is a 65MGD expansion of the existing 
filters and a complete retrofit and expansion of the UV 
disinfection to 130MGD. The design includes a new chemical 
facility (complete with chemical containment and bulk loading 
facilities) and new equalization basin as well as modifications to 
two existing pump stations. This project was completed using full 
3-D design and 3-D review by the client staf . Design deliverables 
were completed one month early.

Garnet Valley Water System, Clark County, Nevada - Jarah served 
as the project manager for the water system design including 
over fourteen miles of pipe ranging in diameter from 12-inch to 
24-inch, three well sites, two-2 million-gallon welded steel 
reservoirs, and five pressure regulating sites. He was responsible 
for project planning (scope, schedule, and budget), staffing 
resources, quality, risk, and financial management. He also led 
the civil design for the project including design of pipeline, site 
grading and drainage, access road, utility interferences, and field 
investigations.

Long Term Water Supply Program, Columbia, Tennessee - Jarah 
is the Project Manager for the raw water conveyance components 
of CPWS’ Long Term Water Supply Program (LTWSP). The project 
includes routing analysis, system hydraulic analyses, river intake 
siting evaluation and design, environmental services, 
geotechnical engineering, detailed design, and permitting for the 
raw water intake, pumping and transmission components of the 
LTWSP. The LTWSP raw water conveyance system consists of a 
new 28-36MGD intake on the Duck River along with a high-lift 
pump station to convey raw water to both a new and existing 
surface water treatment plant (WTP); approximately 30,000 LF of 
30-inch raw water transmission main to connect the two WTPs, 
and approximately 60,000 LF of 36” raw water transmission main 
between the new river intake and the proposed WTP.

JARAH PARKE PE

51City of Hollywood  /  Infrastructure Projects (Water, Sewer, Reuse, and Stormwater)  /  RFQ-042-23-JJ



52City of Hollywood  /  Infrastructure Projects (Water, Sewer, Reuse, and Stormwater)  /  RFQ-042-23-JJ

EDUCATION
	y Master of Science - 

Environmental Engineering in 
Civil Engineering, University of 
Illinois at Urbana-Champaign, 
Urbana, Illinois, 1996

	y Bachelor of Science in 
Engineering Analysis, Clemson 
University, Clemson, South 
Carolina, United States, 1994

REGISTRATIONS
	y Florida Professional Engineer 

#95418
	y Georgia Professional Engineer 

#PE049717
	y Louisiana Professional 

Engineer #PE 004728

BILL MARRIOTT
PE 

TITLE: Lead Copper Rule Revision Compliance

Bill has 26 years of engineering experience in the study and design of water and wastewater 
treatment systems, pumping stations and pipelines. He has conducted pilot scale studies of 
treatment process alternatives, has experience with alternative project delivery methods and has 
had involvement with membrane-related project work.

RELEVANT EXPERIENCE

South Mesquite Creek Regional WWTP Screenings Handling Improvements, Mesquite, Texas 
- Bill served as a project engineer assisting with the design of improvements to the headworks and 
grit removal facility located at the South Mesquite WWTP. His primary responsibilities on this 
project included coordinating the layout of one new screen assembly, two screenings sluice 
troughs and two washer/compactor units in the newly enclosed headworks structure with the work 
of other disciplines.

Advanced Water Treatment (AWT) Demonstration Project, West Palm Beach, Florida - Bill 
assisted in the operation of two alternative technologies that were tested for advanced treatment 
of secondary effluent coming from the City’s East Central Regional (ECR) Water Reclamation 
Facility. Those technologies were: 1) a combined microfiltration (MF)/reverse osmosis (RO) pilot 
system and 2) a UV disinfection pilot. Following treatment by these two pilots, secondary effluent 
flowed into a manmade wetlands area (which was the final treatment step to provide reclaimed 
water).

South Laredo Wastewater Treatment Plant (WWTP) 6MGD Expansion, Laredo, Texas - Bill served 
as a project engineer who oversaw the design of a new headworks structure, one new clarifier unit, 
a chlorine feed facility and a chlorine contact basin at the South Laredo WWTP. These 
improvements were implemented to double the plant’s rated capacity, in terms of Average Daily 
Flow (ADF), from 6MGD to 12MGD.

DCPCMUD Wash Water Tank Replacement, Dallas, Texas - Bill served as the served as the project 
engineer responsible for overseeing the design and construction of a new 370,000 gallon 
prestressed concrete wash water tank to replace an existing welded steel storage tank. He also 
performed the hydraulic analysis which verified that a 6-inch gravity fill line (HDPE below grade and 
stainless steel above grade) could be constructed from this tank to supply finished water to the 
Backpulse Tank, which is a component of the plant’s ultrafiltration membrane system.

Weslaco Water Treatment Plant Expansion, Weslaco, Texas - Bill served as a project engineer and 
was responsible for providing construction phase services related to the solids handling facilities at 
the Weslaco WTP. This required coordination with the Construction Manager at Risk delivery 
method used for the project’s construction phase. He also prepared the revised CT study which 
addressed capacity increases for the existing Plants 2, 3 and 4 treatment basins and the new Plant 
5 treatment train.

BRA Surface Water and Treatment System (SWATS) Neutralization Facility Imp., Granbury, 
Texas - Bill served as the project manager responsible for overseeing miscellaneous improvements 
to the existing Neutralization Facility at BRA SWATS plant. The primary elements that were 
examined included addition of a citric acid feed system for all three neutralization tanks as well as 
an extension of the caustic feed system.



53City of Hollywood  /  Infrastructure Projects (Water, Sewer, Reuse, and Stormwater)  /  RFQ-042-23-JJ

EDUCATION
	y Bachelors of Science in Civil 

Engineering, University of 
Florida, Florida, 2014

	y Minor Urban and Regional 
Planning, University of Florida, 
Florida, 2014

REGISTRATIONS
	y Florida Professional Engineer 

#92181
	y Institute for Sustainable 

Infrastructure - Envision™ 
Sustainability Professional 
(ENV SP) #33327

LARISSA FARIA  
PE, ENV SP 

TITLE: Permitting Engineer

Larissa has eight years of experience as a civil designer with a focus on water and wastewater 
municipal projects. She has assisted Project Managers with the management and administration 
of engineering projects including responsibility for aspects of the design and construction of 
government and municipal facilities. She is proficient with various engineering software tools 
such as AutoCAD, Civil 3D, Microsoft Project, Microsoft Word, Excel, Power Point, and FDOT’s 
MicroStation.

RELEVANT EXPERIENCE

PS 1- PS 2 Interim Piping Upgrades, Miami, Florida - Suction & Discharge Piping Upgrades at 
MDWASD’s two largest Pump Stations (PS-1 and PS-2). Project includes new piping (42-inch, 
48-inch and 60-inch), plug valves (42-inch, 48-inch and 60-inch) and fitting to allow flexibility in 
flow into and out of these two stations, and into the two cross-bay force main manifolds. Larissa, 
as project engineer, was responsible for assisting design, client management, permitting, utility 
coordination, specifications and cost estimate.

MD-WASD PSIP program, Miami, Florida - Services provided will consist of retrofit and upgrade 
of dry pit/wet pit pump station to dry-pit-mounted submersible pumps, design of new pump 
station to replace existing, new electrical and controls, pump selection and permitting. Larissa, as 
project engineering was responsible for the design and permitting support.

Brentwood Watermain Improvements, Davie, Florida - Project Engineer assisting on the 
construction documents for the installation of approximately 2,650 LF of 8” HDPE watermain WM 
via pipe bursting, 4,500 LF of 6” DIP WM via open cut, 350 LF of 4” DIP WM via open cut, 18 new 
fire hydrants, 650 LF of 8” PVC Sanitary Sewer, 100 LF of 6” PVC Laterals and 4 New Manholes, in 
the Brentwood and Brentwood west community, along SW 67th Avenue, and SW 41st Street. 
Hydraulic modeling of the system was done to confirm WM sizes, velocities and fire flow 
requirements. The project is driven by the Town of Davie’s desire to replace existing asbestos 
concrete cement (AC) water WM piping and galvanized steel service lines in the project area, 
provide sufficient fire flow coverage and improve the level of service by providing a more robust 
distribution system. The project includes installation of new fire hydrants according to Town of 
Davie Fire Department requirements, new water services, re-connections of existing stub outs 
within the project limits, roadway milling and resurfacing and replacement of pavement markings. 
Services provided include; conducting site investigations, utility coordination, topographic 
surveys, geotechnical investigation, verified vertical and horizontal on existing utilities, 
engineering design, develop construction documents (plans & specifications), permitting through 
Florida Department of Environmental Protection (FDEP) and Broward County Traffic, and 
providing support services during procurement and construction.

SW 121st Avenue Watermain Improvements, Sunrise, Florida - Project Engineer assisting on the 
construction documents for the installation of approximately 2, 500 LF of 12-inch PVC WM via 
open-cut, 4500 LF of 12-inch HDPE via Horizontal Directional Drill (HDD), 2, 500 LF of 12-inch 
HDPE via pipe bursting, 4, 200 LF of 8-inch PVC WM via open-cut, along SW 121st Street between 
SW 36th Court and SW 14th Street. Hydraulic modeling of the system was done to confirm WM 
sizes, velocities, fire hydrant spacing, water age and fire flow requirements along the corridor. 
The project is driven by the City’s desire to replace existing asbestos concrete cement (AC) water 
WM piping, fill in gaps along the corridor where no WM currently exist and provide sufficient fire 
flow coverage and improve the level of service by providing a more robust distribution system. 
The project includes installation of new fire hydrants according to Town of Davie Fire Department 



requirements, new water services, re-connections of existing stub 
[...]
discharge side of BS 0522, this allows for a more efficient 
operating condition for both BS 0522 and PS 698.  Upgrades to 
this pump station will increase capacity and remove from 
Absolute Moratorium.

PSIP – Pump Station 0124, Miami, Florida - Engineer of Record 
and Project Manager responsible for the delivery of project 
documents and permit approvals necessary for the construction 
of a new pump station.  PS 0124 was in moratorium with Nominal 
Average Pump Operating Times over 10 hours per day. Stantec 
provided engineering services necessary to obtain state and local 
permits and meet US-EPA criteria. The design included increasing 
pumping capacity, motor sizes, new wet well and valve vault, 
upgrading the power supply into the station and new forcemain.

PSIP – Pump Station 0494, Miami, Florida - Engineer of Record 
and Project Manager responsible for the delivery of project 
documents and permit approvals necessary for the upgrades of 
pump station 0494. This pump station services part of the Golden 
Beach neighborhood, Center Island. Design services included 
upgrades to the electrical facilities, two (2) new 20 HP pumps, 
rectifying illegal forcemain, and implementing climate change 
resiliency features for stations in coastal communities. Stantec 
provided an outside the box design that allowed for a shorter 
construction time and minimized utility conflicts. The new peak 
flow capacity of Pump Station 0494 allows for future connections 
within its basin, critical in an area redeveloping at a rapid pace.

PSIP – Pump Station 0076, Miami, Florida - Project Engineer 
responsible for the engineering analysis and report, design 
drawings, and specifications for the repair and rehabilitation of 
PS 0076. This pump station was comprised of a dry-pit and wet 
well and required the installation of two (2) new dry-pit mounted 
submersible pumps with 54 horsepower motors. The existing 
pump station was retrofitted to accommodate the new pumps 
and a trolley system for removal of the pumps. The pump station 
meets a peak demand of 1910 gallons/minute and allows for 
future connections within its 0.25 square mile basin.

Trump National Doral Lift Station projects, Doral, Florida - 
Project Engineer for the design, specifications, and permitting to 
redirect sewage flows (2) new remote buildings inside of the 400 
acre Trump Doral Golf Resort. The project consisted (2) new lift 
stations with over 2,000 feet of forcemain. The project 
wasdesigned, permitted, and constructed expeditiously to meet 
owner’s accelerated schedules during the renovations of the Blue 
Monster golf course. Marlon worked closely with local agencies 
and client in order to implement time sensitive schedules and 
have the project ready for the PGA Tournament.

Master Pump Station 104.00 Vertical Asset Hierarchy
Development, Collier County, Florida - Project Engineer 
responsible for the asset management evaluation of Master 
Pump Station 104.00. Services included an analysis of available 
project cost information necessary to assign a reasonable capital 
cost to each utility asset. Project data including the construction 
plans, schedule of values, cost estimate, bid tabulation, and 
technical specifications were broken down in the development of 
a final asset cost.

Pelican Marsh Irrigation Pump Station Improvements
Collier County, Florida - Project Manager responsible for the 
delivery of a site improvement project at the Pelican Marsh 
Irrigation Pump Station. The improvements will provide 
appropriate vehicular and pedestrian access to the station’s 
control building and will also remove nuisance drainage ponding 
in the building. Engineering Services included local permitting 
with Collier County, bid  assistance, and Engineering Services 
during construction.

Pinecrest Watermain Master Plan and System Design, Pinecrest, 
Florida - Engineer Intern for this project which included the 
design of over 27 miles of watermain to complete the potable 
water system of the entire Village. The Master Plan was prepared 
that included a computerized model of the entire system and 
public workshops and meetings were held to inform and educate 
the residents of the extensive work and cost involved in the 
project. The firm also prepared special taxing districts to better 
explain the finances of the project.

MARLON MEDINA  PE, CFM

59City of Hollywood  /  Infrastructure Projects (Water, Sewer, Reuse, and Stormwater)  /  RFQ-042-23-JJ



60City of Hollywood  /  Infrastructure Projects (Water, Sewer, Reuse, and Stormwater)  /  RFQ-042-23-JJ

EDUCATION
	y Master of Sciences in Civil 

Engineering, California State 
University, Los Angeles, 
California, 2005

	y Bachelor of Sciences in Civil 
Engineering, Bucaramanga, 
Santander, Colombia, 2000

REGISTRATIONS
	y Florida Professional Engineer 

#71781 

SERGIO HOYOS  
PE 

TITLE: Lift Station Engineer

Sergio has 22 years of engineering, project management, and construction management 
experience in water and wastewater analysis and design. His project experience includes 
numerous large pump stations, pipelines, distribution systems, reclamation facilities, sanitary 
sewer, and water supply infrastructure systems. Sergio’s expertise includes pumping system and 
related mechanical designs as well as drainage, gravity sewer design, and associated civil 
engineering services. Recently, Sergio was responsible for the construction management of nine 
of the largest projects under Miami-Dade Water and Sewer Department’s Consent Decree 
Program.

RELEVANT EXPERIENCE
Updating Hydraulic Models, New Smyrna Beach, Florida - Project Manager responsible for 
updating the Water, Wastewater and Reclaimed Water Hydraulic Models. Stantec was selected to 
update the 3 hydraulic models that were developed as part of the 2016 Water Resources Master 
Plan. The water system, which consists of one water treatment plant, 23 raw water supply wells, 
and a water distribution system that consists of approximately 306 miles of underground piping, 
four high service pump stations and five off-site ground storage/booster pump stations; the 
wastewater system, which consists of a single water reclamation facility; and a wastewater 
collection system which consists of approximately 153 miles of gravity pipes, over 59 miles of 
forcemains, 102 lift stations, and over 2,700 manholes. The reclaimed water distribution consists 
of approximately 59 miles of underground piping, one reclaimed water ground-level storage tank 
and one reclaimed storage pond. Sergio served as a project manager and was responsible for the 
overall coordination activities to successfully provide the Utilities Commission with a powerful 
and updated tools to support the long range planning, water quality evaluation, fire flow 
evaluations, optimization, alternatives evaluation, resiliency studies, emergency planning, and 
asset management to keep up with their increasing service areas.

Eastside Water Reclamation Facility (EWRF) Odor Control and Headworks Improvements, 
Venice, Florida - Project Manager for this contract for which Stantec was assigned to investigate 
and develop a technical memorandum for the evaluation of the Odor Control system and 
replacement of the existing drying bed with a more effective method to dewater the wastes that 
are pumped from the lift stations at the facility. Work Assignment also included an investigation 
and series of alternatives to replace the existing bar screens at the Headworks for a total amount 
of 0.1 million. 

Snapfinger and Pole Bridge Creek Advanced Wastewater Treatment Facilities Expansion, DeKalb 
County, Georgia - This project provides for the expansion of the Snapfinger AWTF from 36MGD to 
100.4MGD and for the expansion of the Pole Bridge Creek AWTF from 43MGD to 56MGD, to meet 
design year 2035 needs. Sergios’ duties as project manager included process mechanical design 
for both projects’ influent lift stations and headworks. The headworks at both sites contain fine 
screening and fine grit removal facilities to protect downstream MBR and anaerobic digester 
facilities, with provisions for future addition of biosolids drying facilities. 

Sanitary Sewer Gravity Collection System Improvements Program, Pasco County, Florida - 
Pasco County requested an establishment of a county-wide program for the systematic repair of 
the gravity wastewater collection system to reduce the sources of salinity in the collection 
system. The gravity wastewater collection system has been identified as the primary source of 
infiltration contributing chloride and sodium to the county’s Master Reuse System. Sergio was 
responsible to develop standard details and technical specifications for repair of leaks in the 
gravity wastewater system, establishing a  standard format for issuing repair work directives.



61City of Hollywood  /  Infrastructure Projects (Water, Sewer, Reuse, and Stormwater)  /  RFQ-042-23-JJ

EDUCATION
	y Bachelor of Science in 

Environmental Engineering, 
University of Florida, 
Gainesville, Florida, 2004

REGISTRATIONS
	y Florida Professional Engineer 

#69261

HEATH WINTZ  
PE

TITLE: Water Treatment Lead 

As Lead Environmental Engineer and Project Technical Lead of the Water Group in our West Palm 
Beach Office, Heath, with 23 years of experience, has provided engineering services for treatment 
and disinfection of potable water as well as treatment and reuse of municipal and industrial 
wastewater. Heath’s experience includes the design of pump stations, hydraulic structures, 
chemical feed, and process control systems. From preliminary field and bench testing to 
engineering design and construction, his breadth of experience provides added value to clients 
through every phase of a project. 

RELEVANT EXPERIENCE

Water Treatment Plan UV System and Related Infrastructure, West Palm Beach, Florida - As 
Lead Process Mechanical Engineer, Heath led the lead process mechanical team through the 
fast-track design of a 50MGD UV treatment process building including a new transfer pump 
station, hypochlorite storage and feed systems, bypass of 32 filters via large diameter hot taps, 
line stops, and custom fabricated steel fittings. He coordinated SCADA system and fiber optic 
network modifications for controls. He replaced large split-case centrifugal high-service pumps 
while minimizing time out of service.

Water Treatment Plant Automation, West Palm Beach, Florida - As Project Engineer, Heath 
developed P&IDs for existing treatment processes and collaborated with instrumentation and 
system integration staff to develop plans and specifications for SCADA automation of 47MGD 
surface water treatment plant originally constructed in 1894. He provided operational/
engineering knowledge of facility to ensure integration with projects under design as part of 
overall program management.

Water Treatment Plant Bulk Hypochlorite Conversion, West Palm Beach, Florida - As Project 
Engineer, Heath conducted bench scale monochloramine disinfection tests to determine impact 
of hypochlorite on turbidity, caustic usage and disinfection byproduct formation. He implemented 
phased approach to dose hypochlorite while existing chlorine gas building converted to bulk 
storage and coordinating local subconsultants with in-house design professionals.

West Palm Beach Water Treatment Plant Treatment Alternatives Evaluation, West Palm Beach, 
Florida - As Lead Process Mechanical Engineer, Heath led the multidiscipline engineering 
evaluation of treatment facility modifications for Ion Exchange, Ultrafiltration, Actiflo, PAC, and 
UV treatment processes. He coordinated conceptual design with construction group to develop 
budget level capital and NPV costs based on geotechnical, structural, mechanical, electrical and 
control needs of each alternative.

Vulnerability Assessment, West Palm Beach, Florida - As Project Engineer, Heath reviewed water 
supply, treatment and distribution system security measures to identify system vulnerabilities. 
Prepare recommendations to reduce possible negative impact to water treatment and distribution 
systems.

Water Treatment Facility Injection Well (IW-1) Modification, Pompano Beach, Florida - Senior 
Engineer for this project that required preparation of specifications and review of drawings for 
relining of the concentrate injection well with FRP and mechanical 



Central District Wastewater Treatment Plant Design and FDEP 
UIC Permitting of Injection Wells, WASD, Miami, Florida - Lead 
Engineer This project involved coordinating mechanical wellhead 
design and siting of six new Class I 3,400-foot injection wells for 
disposal of AADF in order to comply with Ocean Outfall 
Elimination Legislation. Heath served as the Engineer of Record 
providing design and technical oversight in addition to 
preparation of permit documents for FDEP.

Pump Station #2 Odor Control System Alternative Evaluation, 
WASD,Miami, Florida - Heath, as Project Engineer, directed staff 
engineers preparing alternative evaluation technical memorandum 
for chemical, biological, and absorptive odor control 
technologies. He analyzed historic data provided by client to 
determine threshold concentrations and coordinated with 
dispersion modeling provide by consultants. In addition, he 
evaluated alternatives based on construction constraints, 
operations requirements and risk to WASD based on sea level 
rise.

Water Treatment Facility Dual Zone Monitoring Well 
Modification, Pompano Beach, Florida - Heath served as the 
Engineer of Record providing design and technical oversight in 
addition to preparation of permit documents for FDEP.  This 
project focused on preparing drawings and short-form 
specifications for modification of the dual-zone monitoring well 
purge piping. Work also included evaluation of the capability of 
existing pumps to operate with reduced pressure zone assembly. 

Injection Well Wellhead Repair and Rehabilitation, Venice 
Gardens East Water Reclamation Facility, Sarasota County Public 
Utilities,Venice, Florida - Heath prepared specifications and 
drawings for modifications to injection well including purge water 
piping and reduced pressure zone assembly to simplify sampling. 
Heath served as Engineer of Record providing design and 
technical oversight in addition to preparation of permit 
documents for FDEP. 

Monitor Well Rehabilitation, Wastewater Treatment Facility Deep 
Injection Lower Zone, Palm Beach County Water Utilities 
Department, Pahokee, Florida - Heath provided engineering, 
hydrogeological, and professional services required during the 
rehabilitation and testing of Pahokee Wastewater Treatment 
Facility Deep Injection Lower Zone Monitoring Well. Heath served 
as the Engineer of Record providing construction and technical 
oversight in addition to preparation of the rehabilitation and 
testing report to FDEP.

New Water Treatment Plant 2, 3, 8 Production Wells, Palm Beach 
County Water Utilities Department, West Palm Beach, Florida - 
Heath prepared specifications and drawings for construction of 
eight new surficial production wells. The project involved design 
of approximately  2,000 feet of directional drill and open cut 
pipeline on WTP 2 site. He also coordinated mechanical  pipeline 
design with integration of instrumentation.

Water Treatment Plant 8 Wells Rehabilitation, Palm Beach 
County Water Utilities Department, West Palm Beach, Florida - 
Heath prepared specifications and drawings for rehabilitation of 
five surficial production wells. Work involved removal of wellhead, 
inner casing, rehab of outer casing or lining with PVC, new column 
and pumps w/VFDs. He coordinated mechanical pipeline design 
with integration of instrumentation.

Lift Station 5229 Bypass,Palm Beach County Water Utilities 
Department, Palm Beach County, Florida - Heath reviewed 
previous contract documents, prepared scope and negotiated fee 
with design consultants to re-evaluate key re-pump station bypass 
alternatives and prepare construction drawings and specs. 